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MODEL NO. BO4555

ITEM PART NO. DESCRIPTION QTY NOTE
001 265995-6 Önmetszo csavar M4x18*   3
002 450071-1 TOP COVER   1
003 265995-6 Önmetszo csavar M4x18*   2
004 645105-5 Zajszuro kondenzátor 645105-5*   1
005 687124-5 STRAIN RELIEF   1
006 682569-2 Kábelvédo MT953   1
007 665383-1 POWER SUPPLY CORD  1.0-2-2.0   1
008 191962-4 Szénkefe CB-419 (CB-406, CB-40   1
009 643995-0 Brush Holder   2
010 654532-5 Csatlakozósáv 1P 654532-5*   1
011 651527-9 Kapcsoló BO4555/56/65/66   1
012 424039-3 Kapcsoló fedél  BO   1
013 450072-9 Motor Housing   1
014 863728-9 NAME PLATE   BO4555   1
015 593649-8 Állórész /BO4556   1
016 266048-4 Önmetszo csavar 4x40   2
017 210034-7 Csapágy 607 LLb   1
018 681652-2 Szigetelo fedél   1
019 515708-8 Forgórész /BO4556   1

INC. 17,18,20,21
020 267806-1 Alátét BO4555/56/65/66   1
021 211092-6 Golyóscsapágy 629DDW   1
022 450070-3 Csapágyház BO4555/56/65/66   1
023 265995-6 Önmetszo csavar M4x18*   4
024 241671-6 Ventillátor BO4555/56/65/66   1
025 450069-8 Porelszívó csonk BO4565   1
026 266020-6 Önmetszo csavar M4x12   2
027 162259-8 Csiptetokar BO4556   2
028 265995-6 Önmetszo csavar M4x18*   2
029 424023-8 Szivacs hüvely   4
030 213983-7 O gyuru BO4555/56/65/66   4
031 318151-8 Láb BO4555/56/65/66   4
032 213983-7 O gyuru BO4555/56/65/66   4
033 424038-5 SPONGE  6x185x3   1
034 450067-2 Alaplemez BO4555/56/65/66   1
035 211131-2 Golyóscsapágy 6001DDW 211131-2   1
036 313141-6 Ellensúly BO4557   1
037 912117-6 Süllyesztett feju csavar M4x12   1
038 213510-0 O-gyuru 36 213510-0   1
039 158323-1 Csiszolótalp BO4555/56/65/66   1
040 266020-6 Önmetszo csavar M4x12   4
A01 135246-0 Paper Dust Bag Holder Set   1
A02 194746-9 5 pcs.  Paper Dust Bag   1
A03 192352-4 ABRASIVE PAPER SET   1
A04 450066-4 PUNCH PLATE   1
A05 824806-0 PLASTIC CARRYING CASE   1
A06 805617-2 BO4555K MODEL NO. LABEL   1
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